SCORRPION 201

X CERRIICZ

SASZERBHRAICBEDTRICERL TSV,

Before beginning assembly, please read these instructions thoroughly.
Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant ’emploi!

Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

-
OKNEITHEITIBICFHBAL TH D ET, AVTF Y AP/I—Y DIHADERIC
SEICLTLEEI W, XU TFYAPHEITORENGAIE. HELKS
DIRFEES U FEHI—F—BAELTREAVEGDE LT,

@ This instruction manual follows the model's order of assembly.
Please keep and refer to this manual for maintenance or when
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an lhren Fachhaendler oder direkt an KYOSHO
Deutschland.

@ Cette notice décrit les différentes phases de montage et de
maintenance du modeéle. Pour les utilisateurs peu familier avec le
modélisme, en cas de doute ou de probleme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del
modelo. Por favor conserve este manual siempre a mano para
realizar un correcto mantenimiento y consultar la lista de piezas a la

N
OV TFYRAPN=YRIET DB EAPEREES SIBNKS

ICREMITTLEEW,

@ Take care not to lose parts or screws etc. when performing
maintenance or replacing parts.

@ Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
der Montage am Modell verlieren.

@Faire attention de ne pas perdre de vis ou autres petites piéces du
chassis ... En cas de perte, les remplacer immédiatement.

@ Tenga precaucién de no perder ninguna pieza a la hora de realizar
el mantenimiento o de cambiar algun repuesto.

KyOSHD

HE FINEST RADIO CONTROL MODELS

\_ hora de cambiar algun repuesto.

J
HERBROD, FERAEELZETZHENH DX, *Specifications are subject to change without prior notice!  *Technische Anderungen sind ohne vorherige Ankiindigungen méglich! (FNZEIRIATE)
*Les spécifications peuvent changer sans préavis! *El fabricante puede modificar los kits sin previo aviso No. 30613
© Copyright 2012 KYOSHO CORPORATION / 2 4E W dr 8  5

30613-MMO01



fic% 3 X %% /ITEMS REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

HIZTICRERIE
Tools required

Die notwendigen Werkzeuge
Les outils utilisés
Herramientas necesarias

CAUTION: Handle tools carefully!

WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
:I% IMPORTANT: Maniez les outils avec prudence!

AVISO: Maneje las herramientas cuidadosamente!

f EAYBZIROMBWNICIE. +2EBELTIEZWL,

—fiRMB TR
TOOLS / Werkzeug
OUTILS / HERRAMIENTAS

FyMA>TWRIE
TOOLS INCLUDED / GELIEFERTE WERKZEUGE
OUTILS FOURNIS/ HERRAMIENTAS INCLUIDAS|

7Y —
ACCESSORIES / Zubehdr
ACCESSOIRES / ACCESORIOS

BRBLYF BSIARYF
Hex wrenches Needle Nose Pliers
Sechskantschlissel Flachzange
Clé allen Pinces plates
Llaves Allen Alicates de punta fina

® e

Wire Cutters
Seitenschneider
Pince coupante
Alicate cortacables

mFELYF
Cross Wrench
Kreuzschlissel
Clé en croix

Llave de cruz ®

~ No.96154

I/\ﬂt KYOSHO AR+ L)L —
Scissors KYOSHO Special Glue
oo o

Tijera

WOy y—F147
Sharp Hobby Knife
Scharfes Bastelmesser
Cutter
Cuchilla de Hobby

Instant Glue / Sekundenkleber
Colle cyanoacrylate / Pegamento instantaneo

No.36219

SPFA7Tvyy)—<—

SP KNIFE EDGE REAMER

REIBAHLE

ALESOIR SPECIAL

HERRAMIENTA TALADRO CARROCERIA

TAMIARET, BE ~15mmORBIFHATEZITETY,

g"f:fjjjjji (LT
EAASS

No need to pre-drilll Drills neat 1 ~ 15mm holes directly!

UnerlaBlich, nitzlich! Diese Ahle bohrt Ihnen 1 ~ 15mm
Lécher, einfach und sauber!

Un must! Permet de faire des trous de 1 ~ 15mm sans
effort! Idéal pour les carrosseries.

Perfora agujeros desde 1 a 15mm.

I THIDFE (1) /BEFORE YOU BEGIN(1)

BEVOR SIE BEGINNEN(1) / AVANT DE COMMENCER(1) / ANTES DE EMPEZAR(1)

M CORNC TERDZ EISEREL TSV,

@ DFHAZEERHiH BEEEET 2,
@ b DRBZHELD 2D,
KA—FRR, RENHDELIES. BEVLWRD DRSS
JEDN L T —H—ABRE ) FTIEE LS W
ONSBMPROFPHY A X ZBEIBNELSICT 2,
ESEICUTHERBLABNSHETLTS,
@TPERZ iDL =S -

/4
v/

,;ffnﬁg)za}b*‘ CTHERIPEESINDETHESDH T
(=1

<EHFERF,

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
where the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful not to overly tighten TP screws as the threads may be
damaged.

Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch:

@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau
Ihres Modelles.

@Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhandler oder an den
Kyosho-Vertreiber in lhrem Land.

@ Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor
dem Einbau mit den Darstellungen in OriginalgréBe in den Baustufen.

@Beachten Sie beim Festziehen einer Treibschraube folgendes:
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht iberdrehen!

o Z?i:f\
EREL. BENERT BETHDS L EANE IR =

{ Correct
T Richtig
w Bon
Correcto

s

ik

Wrong
Falsch
Mauvais
Mal

Avant 'assemblage, veuillez lire les points suivants attentivement:

@Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
déroulement et pourrez mieux vous orienter.

@ Vérifiez ensuite le contenu du kit.
Si jamais il y a des piéces manquantes, adressez-vous directement a votre
magazin spécialisé ou au distributeur Kyosho dans votre pays.

@Ne confondez pas les vis et les petites piéces! Vérifiez-les a I'aide des
illustrations dans chaque plage de montage, puis assemblez les.

@Lorsque vous serrez une vis autotaraudeuse:
Serrez jusqu’a ce que la piéce a monter soit bien installée. Pourtant, veillez a
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piece.

Antes de comenzar el montaje, lea atentamente lo siguiente:

@Lea, en primer lugar, este manual para obtener una idea general.
@Compruebe la conformidad de todas las piezas.
Si faltara alguna pieza, contacte con la tienda donde lo adquirié.
No se admitiran reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada
paso.
@A la hora de apretar Tornillos Autorroscantes(TP):
Apriételos firmemente en la pieza donde corresponda.
No intente apretarlos demasiado, ya que podrian deformar la pieza.




I THIDEE (2) /BEFORE YOU BEGIN(2)
BEVOR SIE BEGINNEN(2) / AVANT DE COMMENCER(2) / ANTES DE EMPEZAR(2)

Fv b OPRINES ERAPIWIEREINLZ < A>TWET, SBAEICIERETRNSG D FITOTHERL THNSHEIITT
{fEE
This kit contains screws and hardware in different metric sizes and shapes.

on the left side in each assembly step.
Dieses Kit enthalt Schrauben und Teile in unterschiedlichen metrischen GréBen und Formen. Vor der Montage sollten diese wahrend jedes Bauschritts

mit den maBstabsgetreuen Schaubildern auf der linken Seite verglichen werden.
Ce kit contient des vis et des pieces de différentes tailles et formes. Avant de les utiliser, vérifiez les vis sur les dessins a échelle réelle a gauche

de chaque étape de montage.
Este juego contiene tornillos y hardware en differente tamano metrico y formas. Antes de utilizarlos, verifique los tornillos en el verdadero escalar

esquemas en el lado izquierdo en cada paso de la asemblea.

Before using them, check the screws on the true-to-scale diagrams

@t X DiEFE / SCREWS
Schrauben / VIS / TORNILLOS

EX *FrvTEX YIER TPEXR Ty hER
Screw Cap Screw Flat Head (F/H) Screw Self-tapping (TP) Screw Set Screw
LK Schraube Inbusschraube SK Schraube LK Treibschr Gewindestift
Vis Vis Vis F/H Vis TP Vis BTR
Tornillo Tornillo allen Tornillo F/H Tornillo TP Prisionero

©(mowon Ejm [ i m

@/ |\WERFED Y X / OTHER HARDWARE
Andere Teile / AUTRES / OTROS ACCESORIOS

3x12mm E'X 3x12mm Y S ER 3mm TyIiv—-Fvh E5EVVY 58mm EOR—)L
Screw F/H Screw Washer - Nut E-ring Pillow Ball
LK Schraube SK Schraube Scheibe - Mutter E-Ring E5 Kugelschraube
Vis 3x12mm Vis F/H 3x12mm Rondelle - Ecrou Clips 5mm Rotule 5.8mm
Tornillo 3x12mm Tornillo 3x12mm F/H Arandela - Tuerca Clip E5 Rétula 5.8mm

%

b J
(T 3mm Dmm 3mm @3mm@ 5mm O]ﬂﬂﬂﬂ]ﬂ]
= Sl

5x10mm X% )L - X7 UV
Metal Bushing - Ball Bearing
Lager - Kugellager
Bague Métal - Roulements a billes
Casquillo Metalico - Rodamiento

el

O




1 Javbvy—y
Chassis Front

m BAG |pjastip

A |eac

BH M3x15mm

CAP M2.6x12mm

“||||||\||||\||||||||||||||||\|||||||||||||||||||||\|||||||||
/ BH M3x15mm

CAP M2.6x8mm

(o

CAP M2.6x12mm

SC208

[ o

CAP M2.6x8mm

H—RtEA\—
Servo Saver

CAP M2.6x8mm

’-d

SC222 @) /SC223 @
sc2268




ety Ny ae A

Servo Saver

ES Clip

9
©
I
N
(5]
(7]

$C226©

Nylon Nut M4

—
@
p S

J

RLET
k

C

BEKDHEDDET

Check Move Free

De
‘ ) 1/4 ba

H—ReAIN\—=< T+

Servo Saver Mount

BH M4.0x35mm




b5 0% %
Main Chassis

SC210 ——

N
DRSS ZEDEET

Line Up
@

FH M3x12mm

"IIIIIIIIII|||I\I|||\||||||||||||||||\||||\|||||||||||
FH M3x15mm

( N

= — Tlx
Down Face

J

SC212

FH M3x12mm
N

KDRICTA >V EEDEET
Line Up

O

SN e
|

FIXT
Diff Gear

Gear Box

— Diff Unit
BB 10x15x4mm

sc221f

; BH M3x8mm

CAP M2.6x8mm




SC230 ®
Motor Pinion
28T

SC225Q®
Spur Gears
41T

:118.3:1

6.9
SC230 ®
Motor Pinion
31T
SC225 ®
Spur Gears
38T

O-Ring P3 Black

)

BB 4x8x3mm

R-Pin 4mm

BH M3x8mm
BH M3x15mm

SS M3x3mm

BH M3x15mm
J

SC211

BH M3x8mm

HMOKIcEHEEY

Line Up

tT—%2—

Motor

73y IAT—
Rear Shock Stay




Do not over tighten!

MO ETR!

CAP M2.6x12mm

K
@ )/ \
TN 8

\

%
\

Nylon Nut M3

a‘u/d 4
©) o ) ‘
A\

)

NN
N

8 o
/A | S

a«/aw,wwwwh —
Ag\ \\\\\\\ NI

FH M3x8mm

x5pcs

®
=
-
5
4
c
o
>
4

©H

HI\|II\|I\II\I\II\II\II\III\|\I\III\II\II\II\I\II\II\I|
CAP M2.6x12mm

S
N
T ETE!
Do not over tighteV @

D7a—Ivr—o
Rear Roll Cage

F7RYIR
Gear Box




08 U7avy -
Front / Rear Shock

zavk
Front Shock

O

I

¥

Omm 2

X 2pcs

$C222-02

Vr>avy
Rear Shock

X 2pcs

/ SC222-03F1

S$C223-02

V7Y AT —L
Rear Sus Arm

O

BB 6x10x3mm




1 3 Y7HRRZ
Rear Sus Post

SC231@

AE NKIEAEDNHIET
Hole has direction

"|||||||||||||||||||||\||||||||||||||||\||||\|||||||||
FH M3x15mm

ARAVTIvTh
Swing Shaft

10




D73avy
Rear Shock

2 LA
aw)
N

A

)\ l,v e
.///dkkv.(\yﬁw_

(S

FH M3x8mm

$C222-03H

Do not over tighten!

WO ETR!

Nylon Nut M3

=
©Y

16 (A
Roll Bar

11

FH M3x8mm




J0xra79RX7—L4
Front Lower Arm

SC204©

RTTITHY IV
Steering Knuckle

7.5mm

12




JOYhvRZ2—70v9
Front Caster Lock

N

P
[E] IS.Smm

SC206 @

m 7yIN—Z2A40OYF
Upper / Tie Rod

(

sc222-03H

X 2pcs

$C2430Q)

\

m JOVFAFH AR YaY
Front Suspension

WHTEER!
Do not over tighten!




7O0xba7HARY 3>
Front Suspension

7OV RNV IN—
Front Bumper

£
£
)
X
B
=
(2]
(2]

=
©

~
N
N
(6]
0

14



STUFRYIR
Radio Box
P

sc219Yll

SC219Y @

\
N\
DT EFR! n
Do not over ti

é—sczwve

tighten! % ~
VA J
(i q
BH M3x8mm
é BH M3x8mm
S

~
\ Front d L
— |
- :"1 o'\ ,f—‘r
( ‘ara e
! 1 77\
J

ARTT7IVTH—R
Steering Servo WD x4pes

MOTES27mMmENRWNEE
AR —EFENET
Use Spacers If longe than 27mm

27mm




ARYIR

>
Radio Box

26/

CAP M2.6x8mm

BEH AE— k205
RX / Speed Controller




TUTFIIVE
Antenna Mount

361050

= O

—361050Q)

]

SS M3x3mm

WET—7 % (o

Double-sided Tape

BH M3x8mm

ATy R
Steering Rod

SC243@

( N\

N-fsczzsﬂ
& ) SANWA.JR
© M-,SCZZG B N
& ) HITEC \@
> '%
sczzsn sc22¢l
) FUTABA

(& J

17



*NOT INCLUDED

,,@(vi a‘. Q/IY
=
iy
\ ;Mw

\
/f

Parallel

21— IIVEREL Y —RIBDORI T —

AF7TY»Iay kR
Steering Rod

PFR—VERIMIFET,

2B MUY —RD

gy

«',
L3 <
7

@

Make sure throttle servo is in neutral position before installing servo horn.

FH M3x12mm

";

SC224Y

Nylon Nut M3

N
©H

18



DAY

"||||||II\IIII\III|||||||||||||\||||||||||||||||| \\
BH M3x12mm

Nylon Nut M3

—
Q)
e\l 1

Wit

HElan, ——

\ i

L
— Y

BZAYRA—IV e
Tire / Wheel

~N

SCT002M @




A4—=Ib
heel

R
W

24
Tire/

Nylon Nut M4

O H
Nylon Nut M4

=
(&)
e
— D
s =
e
W O
# 2
o ©
umn
8

aO—Jbr—I NJb Ay

Roll Cage / Helmet

FH

M2.6x6mm

N

sc220fd

~—sCc220H
A

h !

20



12

=
cal

N1/
Paint/ De

AAYFDRETICHOENNERITES
Cut for RX Switch

RT4
Body

37

Flange BH M3x10mm

FH M3x8mm

T

21



Battery

22



23



4#2E / EXPLODED VIEW

LAQ l‘@ $C206 0 sc2050 f‘
-g 35240 ‘
sC243 \G g o f‘

sC206 @
‘ (A sc206 ®) N
SC239

(Asc2070)

oD sc222-03H 1-N3Q3N
S SC207 @
ee P.27
N ’ . sc241 1-N30‘24
U] < 1-N3024 sca08 '
5= ®‘\ ‘w Q‘

) \S\ 1-513015H
"\ 1-N4055N |
$C204© oy

(@ sc2040)

) sc222-03@  SC208

1-N4055N 1-N3024 .

BRG003 9 1-553003
= SC201
TN3033N__ 1-522608

/

sC231©
N

sc242 (S 1-N4055N
\ = —1-E050
LA43 sC2430Q LA43

@\-‘ 0)0))))) E—))))))))

_=.8C240 o 1-S33012H
SC226
1-S33015H
= 1-N2620 sca241 1-S33008H
—sc226 AN

1-N3024 K \V/|
sc234\ b \ //
\ ®J

B BRG022 .
\ @@ 35346 &

@ (
1-313008H<W W
= \

sc221 |

S ®©
= P 1.N2620
SC226 ©
O

sc209 1-N4032— &

24



@—361059

—361050Q)

| 1-853003

@ 8;/1 -S13008H

sc219YHE

AN
sCc2310
1.853003
e

8 —sc231 ()

&

[b)

1-S53003 s
) ~
e

1-N3033N

i s>2056

1-S22608




4% / EXPLODED VIEW

1-532606H ¥

1-S33012H

1-S13012H
1-N3033N

sc228 0
7o) UM612
(2) o sC228 ®

1-S32606H

$C229 0 sc235@)

@W

~
HOKICEDEET
Line Up

1-E030

BRG003 $C2050 SC213

26




Front SC222

C )
L) ]
((}f\@'?_‘ﬁ sC222-031 o
=k =
(=
—sczzs-oz
h (=

Rear SC223

(‘O

i\h_) ol
(('@3 sc222-031

U 1-S22608
— 0
(-)

=

SCT002M Q@

o=—1-E020

=
Q=
0
©
~sC223@
& —1-E020

(=) —scC222-03A

(=—ORG03

= sc222-03[
> —sc2220
-

A=) —SC222Q

@fSCZﬂ-%

sczzz-osa

{

©—sc222-030 —2——scaz-030
o®——1-E020 & ——1-E020

——8C222-03A
(= ——ORG03
=——sc222-030

Cy—sc2230
=

(=
() SC223Q

@ —$C222-03
-
7SC222-03

sC2250Q

[f] eo:1

SC230 e . $C2250
Motor Pinion s A
31T Gear pur Gears

38T

8.3: 1

SC230 (D . $C2250
Motor Pinion s G
28T Gear pur Gears

M“T

27



SCORPION 2014 Parts List

® x3pcs

L e

R-Pin 4mm

@ x10pcs

E2 Clip

x10pcs

E3 Clip

i x10pcs

E5 Clip

x10pcs

Nut M2.6

1» x10pcs
e J

Nut M3

N\
(’ H x10pcs
N\

Nut M4

Hﬂ x5pcs

Nylon Nut M3

(S =]

Nylon Nut M4

Flanged Nylon Nut

H x5pcs

[ x10pcs
SS M3x3mm

M4

1-S13008H

@ Qﬂ]]][ﬂ]]ﬂ]]]]]]]]]]]]]]][ﬂ]]]] x10pcs

BH M3x8mm

@ ‘||||||||||I\IIII\IIII||||||||||||\||||\|||||||||| x10pcs

BH M3x12mm

@ ‘|\IIII||||||||||||\||||\III|||||||||||||\|||||||||||||||||||| x10pcs

BH M3x15mm

@ ﬂ[m]ﬂ]n]ﬂﬂ]ﬂ]mu]]ﬂﬂﬂ]][u x5pcs

1522608 | 1-522612 |
X5pcs

CAP M2.6x8mm CAP M2.6x12mm
1-S33008H
x10pcs x10pcs
FH M2.6x6mm FH M3x8mm

x10pcs

(o)

FH M3x12mm

FH M3x15mm

x10pcs

BRG001

BB 5x10x4mm x4pcs

BRG003

BB 4x8x3mm x4pcs

BRG014

BB 10x15x4mm x2pcs

BRG022

BB 6x10x3mm x2pcs

@ @ x10pcs

0O-Ring P3 Orange

ORGO03BK

0O-Ring P3 Black

o ' x10pcs

36105
92638
1-E020
1-E030
1-E050
1-N2620
1-N3024
1-N4032
1-N3033N
1-N4055N
1-N4056FN
1-853003
1-S13008H
1-S13012H
1-513015H
1-822608
1-822612
1-832606H
1-S33008H
1-S33012H
1-833015H
BRG001
BRG003
BRGO14
BRG022
ORG03
ORGO3BK

28

2.4GHz Antenna Pipe

Snap Pin (10Pcs)
E-Ring(E2.0/10pcs)
E-Ring(E3.0/10pcs)
E-Ring(E5.0/10pcs)
Nut(M2.6x2.0/10pcs)
Nut(M3x2.4/10pcs)
Nut(M4x3.2/10pcs)

Nut(M3x3.3) Nylon (5pcs)
Nut(M4x5.5) Nylon (5pcs)
Nut(M4x5.6) Flanged Nylon (5pcs)
Set Screw(M3x3/10pcs)

Button Screw(Hex/M3x8/10pcs)
Button Screw(Hex/M3x12/10pcs)
Button Screw(Hex/M3x15/10pcs)
Cap Screw(M2.6x8/5pcs)

Cap Screw(M2.6x12/5pcs)

Flat Head Screw (M2.6x6/10pcs)
Flat Head Screw(Hex/M3x8/10pcs)
Flat Head Screw(Hex/M3x12/10pcs)
Flat Head Screw(Hex/M3x15/10pcs)
Shield Bearing(5x10x4)4Pcs
Shield Bearing(4x8x3)4Pcs

Shield Bearing(10x15x4)2Pcs
Shield Bearing(6x10x3)2Pcs
O-Ring(P3/Orange) 10Pcs
O-Ring(P3/Black)10Pcs

% FOR JAPANESE MARKET ONLY.

p $illie)
24GHz 7T 1\ AT 250
ATy TE(10Pcs) 200
E>4(E20/10A) 150
EJ>J(E3.0/10A) 150
E>J(E50/10A) 150
7 MM2.6x2.0/10A) 200
FvHM3x24/10A) 1-N3024 200
7+ bM4x3.2/10A) 1-N4032 200
Ty hM3x33) 710> 5A) 200
Fv b M4x5.5) F1a> (SA) 200
FTYMNMAXS6) 75T FABV(5A) 200
Y FER(M3X3/10A) 200
REVEZ(M3X8)(A\YIZ/10A) 300
REVERM3X12)(N\YIZ/10A) 300
REVEZ(M3X15)A\YZZ/10A) 300
FryTERM26x8/5A) 200
FrvTERM26x12/5A) 200
HIEAM26x6)( NV Z/10A) 300
HIEAMIGNYTR/0A) 300
HIEAM3X12)(NYZZ/10A) 300
HIEAM3XI5)(N\YZR/10A) 300
J-IVRRT 2 (5x10x4)4 A 1000
DIV RNT YT (4x83)AN 1000
IV RRTY 2 (10x15%4) 2 1200
TV RRT YT (6x10x3)2AH 1000
0U»4 (P3/#4L>Y) 10A) 200
0UYJ(P3/7Zv7)10A 200

SC201

x2pcs

9 bl
@ x2pcs

Ofle

SS M5x5mm x2pcs

x2pcs

SC201 Main Chassis (Scorpion 2014)
SC202 Roll Bar (Scorpion 2014)

SC203 Rear Sus Arm (Scorpion 2014)
SC204 Front Lower Arm (Scorpion 2014)
SC205 Gear Box (Scorpion 2014)

SC206 Arm Shaft Block Set(Scorpion 2014)
SC207 Steering Knuckle Set (Scorpion 2014)
SC208 Front Shock Stay (Scorpion 2014)
SC209 Servo Saver Mount (Scorpion 2014)
SC210 Rear Sus Plate (Scorpion 2014)
SC211 Rear Shock Stay (Scorpion 2014)
SC212 Gear Box Mount (Scorpion 2014)
SC213 Motor Plate (Scorpion 2014)

SC214 Top Plate (Scorpion 2014)

A=
O—Jbi\—
U7 AT —L
70vba7YRA7—L4
F7RYIR
T=L¥vT770vstyh
ATTIT Iy b
7063y IRT—
Ui S ASEdM
VT7HZATL—b
U7y AT—
FTRYIAR IV
T—42—7L—+t

My TTL—b

K
2000

600
2400
1800
2400
1500

800

400

350

600

400

500

400

300




SCORPION 2014 Parts List

SC215 SC216 SC217

x2pcs

X20¢s X20c [0 FH M2.6x6mm xépos
SC218
=———
(a] m BH M3x12mm x2pcs
by i
i@i FH M3x12mm x2pcs
G x2pcs H
Nylon Nut M3 x4pcs
SC219Y (Yellow)
NN G
@ E !@ 4 >
o = depen
- ] 50
[~ =], ==
) == 920
(Wmﬂ]ﬂ] d == om ([
Flange BH M3x10mm x4pcs ~ R-Pin 4mm x2pcs ~ SS M3x3mm x1pcs ~ BH M3x8mm x6pcs

ol ]

IYEsHD O
5C222-01 x2pcs 7
$C222-02 x2pcs ©
©J )
0O-Ring P3 Red x2pcs E-Ring 2mm x6pcs CAP M2.6x8mm x2pcs

e il ()
SC215 Slipper Plate (2pcs/Scorpion 2014) AyN=TL—FQA) 200
SC216 Slipper Pad (2pcs/Scorpion 2014) Y USIAGIAVINVIN 150
SC217 Diff Gasket & Screw Set (Scorpion 2014) T 7HRTw My b 150
SC218 Wing Mount Set (Scorpion 2014) IA VIRV MY 500
SC219Y  Radio Box Set (Yellow/Scorpion 2014) SV RwIAt vk (fTO—) 1400
SC220 Roll Cage Set (Scorpion 2014) O-br—oeyh 300
SC221 Rear Roll Cage Set (Scorpion 2014) V7a-)Vr—I%y b 400
SC222 Front Shock Set (Scorpion 2014) A=A AN 1800

% FOR JAPANESE MARKET ONLY.

o

x2pcs

SC222-03

x2pcs

SC223-02 x2pcs
ol ) | mm
0O-Ring P3 Red x2pcs E-Ring 2mm x6pcs CAP M2.6x8mm x2pcs

SC223-01 x2pcs

(I I x2pcs
x2pcs

SC224Y (Yellow) SC225
=

o

E5 Clip x1pcs Nut M4 x1pcs FH M3x8mm x2pcs

(o & ©f

BH M4.0x35mm x1pcs  Nylon Nut M4 x1pcs

b gl

§C222-01  Front Shock Shaft (2pcs/Scorpion 2014)  7AY b3w7o+TMQA) 400
SC222-02  Front Shock Spring (2pcs/Scorpion 2014) 7H>/ b/3w X714 QA) 200
SC222-03  Shock Plastic Parts Set (Scorpion 2014)  ¥/3v97Z/\—="Yt v+ 350
SC223 Rear Shock Set (Scorpion 2014) D7Yavyyh 2000
SC223-01  Rear Shock Shaft (2pcs/Scorpion 2014)  1J772/3v7<v 7~ QA) 400
SC223-02  Rear Shock Spring (2pcs/Scorpion 2014)  U7/3w I A TU5 Q) 200
SC224Y  Wing (Yellow/Scorpion 2014) PEOZAC =iy 400
SC225 Spur Gear Set (Scorpion 2014) AN=FT 1k 400
SC226 Servo Saver Set (Scorpion 2014) H—Rt/N\—tyh 400
SC227 Front Bumper (Scorpion 2014) 7avh\VIN= 250

29



SCORPION 2014 Parts List
SC228

2, S

SS M3x3mm
® x2pcs @ x2pcs  xdpes

m

x2pcs

‘ ‘ x2pcs

Pivot Ball 5.8xM2.6x11.5mm
x4pcs

Pivot Ball 5.8M3x12.5mm
x8pcs

SC243

Ball Nut 4.8xM2.6mm
x2pcs

L T
(2}
oo () x2pes o @ x2pes
e 2 )
SC228 Diff.Inner Parts Set (Scorpion 2014) TIAVF—=I\=Yty b 900
SC229 Gear Set (Scorpion 2014) Freyh 800
SC230 Pinion Gear Set (Scorpion 2014) EZAvFT7Ey b 300
SC231 Rear Sus Post set (Scorpion 2014) D7 HARAMY b 1000
SC232 Swing Shaft (2pcs/Scorpion 2014) S OZZ WINVIN| 600
SC233 Rear Wheel Axle (2pcs/Scorpion 2014)  J77KA—)LT7IZIL (2A) 600
SC234 Drive Washer Set (2pcs/Scorpion 2014)  R54 77> +—1wk QA) 550
SC235 Gear Shaft Set (Scorpion 2014) Fryv Ty 700
SC236 Up Right King pin (2pcs/Scorpion 2014) 7y 754 b7 EY QA) 750
SC237 Front Sus Joint (Scorpion 2014) 70V MRI ATk 300
SC238 Dust boot (2pcs/Scorpion 2014) AZART =Y N 150
SC239 Front Arm Shaft (Scorpion 2014) TAVE=LIvTh 350
SC240 5.8mmxM2.6 Pivot Ball (8pcs/Scorpion 2014) 58mmxM2.6E 7R hR—)L (8A) 300
SC241 5.8mmxM3 Pivot Ball (4pcs/Scorpion 2014)  5.8mmxM3E Ry NR—)L (4A) 200
SC242 4.8mmxM2.6 Ball Nut (2pcs/Scorpion 2014)  48mmxM2.678—/LFv  QA) 250
SC243 Tie-Rod Set (Scorpion 2014) 24Oy Ry 450

30

SCBO001 (Clear)

—
® x2pcs
@ x2pcs

Y &l (fHiE)
SCB001  Clear Body Set (Scorpion 2014) JUTRT vk 1800
SCHO001SC  Front Wheel (Satin Chrome/2pcs/Scorpion 2014) 70/ MRA— U 770~ LAyF2A) 1000
SCH002SC  Rear Wheel (Satin Chrome/2pcs/Scorpion 2014)  JA7kA — )b (7>90—LAvE2N) 1000
SCT001H  Front Tire (Hard/2pcs/Scorpion 2014)  7A/MaA ¥ (/\—F/2A) 650
SCT002M  Rear Tire (Medium/2pcshwith Inner/Scorpion 2014) U724 ¥ (STATLANA 1) 1300
LA43 5.8mm Ball End(12pcs) R-IVIV R 58¢(12pcs) 300
UM612  Diff Shaft (2pcs/ULTIMA SC) 7797 b (2pes/ULTIMA SC) 700

% FOR JAPANESE MARKET ONLY.




SCORPION 2014 Option Parts List

SC219BK (Black) / R (Red)

7 s
4

el . p o

1 m‘ G

= > 30 a
=== =
o — 50
(]mmmm (d} c=24 om (junm
Flange BH M3x10mm x4pcs ~ R-Pin 4mm x2pcs ~ SS M3x3mm x1pes — BH M3x8mm x6pcs

. BK(Black)
\ CM (Shiny Chrome )

| x2pcs
© ©
SCH002BK/CM § SCT001IM/S § SCTO002S (Soft)
BK (Black) M (Medium) NE-S=S- N
CM (Shiny Chrome ) y X
x2pcs Q 2pcs O x2pcs
SCWO001

x2pcs

SCW002 SCW003

B H
X200 Nut M3 x2pcs ) Nut M3 x2pcs
X2pcs ~
o8 ’ o8
Nylon Nut M3 x2pcs Nylon Nut M3 x2pcs
(mmm [
CAP M2.6x8mm x2pcs CAP M2.6x8mm x2pcs
(oo [ (oonnommomm [
BH M3x15mm x2pcs CAP M2.6x12mm x2pcs | | BH M3x18mm x2pcs CAP M2.6x12mm x2pcs

[ oo

FH M3x15mm x4pcs

(o ©H8 (e ©Hf

BH M3x8mm x3pcs Nut M3 x2pcs BH M3x8mm x3pcs Nut M3 x2pcs

(s 3] (oo 2]

BH M3x15mm x2pcs ~ Nylon Nut M3 x2pcs BH M3x15mm x2pcs ~ Nylon Nut M3 x2pcs

Y Eff (i)

SC219BK  Radio Box Set (Black/Scorpion 2014) FIFRYYAEYNTZY7) 1400
SC219R Radio Box Set (Red/Scorpion 2014) FIFRYYAEY LYK 1400
SC224BK  Wing (Black/Scorpion 2014) A9 (T597) 400
SC224R Wing (Red/Scorpion 2014) 91407 (LyR) 400
SCHO01BK  Front Wheel (Black/2pcs/Scorpion 2014) AV MRA—=IUTZ712N)
SCHOO1CM  Front Wheel (Shiny Chromel2pes/Scorpion 2014) 700/ kA —IU& =LAy +/2) 1200
SCH002BK  Rear Wheel (Black/2pcs/Scorpion) Y RA—=)V (T 77/ 2pcs)
SCHO02CM  Rear Wheel (Shiny Chrome/2pcs/Scorpion 2014) )7 7RA =)L (Y O— LA vF/2A) 1200
SCT00TM  Front Tire (Medium/2pcs/Scorpion 2014) AV AV (ST4TL2N) 650
SCT001S Front Tire (Soft/2pcs/Scorpion 2014) TaYIAY (VT2 650
SCT002S Rear Tire (Soft/2pcs/with Inner/Scorpion 2014) 24+ (Y 7 MN2A/A>T—1H) 1300
SCW001 Hard Main Chassis Rail (7075/Scorpion 2014)  /\—R XA >+ Y—L—)L(7075)
SCW002 Carbon Front Shock Stay (2pes/Scorpion 2014)  A—HR> 70> ~/3v 27— (2pcs) 1200
SCW003 Carbon Front Shock Stay (HG Shocki2pes/Scorpion 2014) - HG/ 3w/ BA—HR> 70/ b3y A7 — (2N 1400
SCW004 Carbon Servo Saver Mount (Scorpion 2014) A=A =R N\ =TV
SCW005 Carbon Rear Sus Plate (Scorpion 2014) A=K THRTL—h 2500
SCW006 Carbon Rear Shock Stay (Scorpion 2014) H—RI) TV )ART— 1300
SCW007 Carbon Rear Shock Stay (HG Shock/Scorpion 2014) - HGZav 7 BA—R/)7Y/3vIART— 1500

SCWO008 SCW009 SCW010

606176 6061T6
x2pcs
) m [ "|\I|||\||||||||||||||||I\||||\||||||||||||||||\||||\| mﬂmm
FH M3x8mm FH M3x12mm FH M3x15mm FH M3x15mm xd SS M5x5mm x2pcs
x5pcs X2pcs x4pcs X1omm Xpes

FH M3x8mm x2pcs

SCW016 SCWO017

BH M3x8mm x6pcs  FH M3x10mm x2pcs
‘H\HHHHHHHHHHHHHHHHHH\H\HH Bﬂ
BH M3x25mm x1pcs  Nylon Nut M3 x3pcs

SCW018
2.

Gear Box
Conversion for
Original Scorpion

White LED

Hard Type Ball Diff | | Le Mans 490

Y il (i)
SCW008  Carbon Gear Box Mount (Scorpion 2014)  A—R>F 7Ry AR/ b 2200
SCW009  CNCAm Shaft Block (2pcs/Scorpion 2014)  CNCT7—L3/+7 M7 01w% QA) 1700
SCWO010  CNC Front Caster Lock Set (2pes/Scorpion 2014) CNCT O b+ X2—0v 74y b2A) 2700
SCWO011GM CNC Motor Plate (Gunmetal/Scorpion 2014) CINCE—42—7L— (> 4%) 2000
SCWO012  Universal Swing Shaft(2pcs/Scorpion 2014)  1=/\—4 VAL 7Y+ 72N 3000
SCWO013  HG Shock Set (4pcs/Scorpion 2014)  AJ—EAVHGYavo4y MaA) 7800
SCW014  Front Bumper (Small Type/Scorpion 2014) 70NV \—= RE—IV217) 250
SCWO015  Light Bucket Compatie Roll Cage Set(Soorpion 2014) 51 b/ Vry MHISE— 1L —ry b 300
SCW016  HG Wing Stay Set (Scorpion 2014) BV IATA 350
SCW017  Light Bucket Set(2pcs/Scorpion 2014) 54 b\ ey k QAY) 1600
SCW018  LED Light Bulb Set(Scorpion 2014) LEDZA MV Ty b 1200
SCWO019  Scorpion Gear Box Conversion Set AO-EAVFTRYIAIVIN=Ya eyh 7500
LA43H Ball End(5.8mm/Hard/12Pcs) A=)V R(5.8mm//\-R/12Pcs) 600

UMW602  Ball Diff Set (Ultima SC/DB/RB/RT)
37021 Le Mans 490 MOTOR (Brushed/30Turn)
% FOR JAPANESE MARKET ONLY.

R-Ib7 74y (ULTIMA SC/DB/RBS/RTS) 3800
Le Mans490E—52—(75/302—>) 4000

31



32



33



*FEFHRCHEREITR24F8ATHREDHDTY,  "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

R NPIN=") e AT VIN—=")DBASE
REZ’\ IN=—") vaviIN—*) i
HKENSDBAFEGEEERNICESETWEEEXT
QLR EhUIED BLUTUESEIZE THEARTIN=Y P AT /=Y EE A
U TCERBDICETENTEET,
@/ —YVEHRETEEBAL WM BIEIITHRWGEIE. A VT—RYIDE
EENTRENSBERTG  CEBATLEZIENTEET,
REEZB X UEMEIRIAHIC L 2BERFGIEFR20FE3IB3TIHZ G > TRTIETWE
WTRDEFITDTFHSTELLIEETWN)
OBFRDHBAICEL TIEERAE (Fd) & ERICEEFHEIBHETT,
XEZIWHERICE D REFHHDPELED FTOTTRDENEAEEICTERLLEZW,

XBETFEARISE - KPAREIX CIRBFHEFEXLOERHICE D, ENZHBED IV
I DTHOMLHTTELIEE L,

1.FFREBETERDHLIES LY,

T BEDOBIEN. COEBEBBVNKRD WS WeBIEICSEIEKEW SHFED/\—YDEEN
HNISEIBATEE T, ZDRICHEI /BULERBAZE 2 RIFEICBRDEBEANRL—XICIEDET,

: T e
BETEETNDZEETHORBOIAY T4 VIN—YEXEIX chENSREAERLASDE

BETSHEO/N—YDE I EFRYNIE S BETE . RADOTA Y A4 V=Y EXRE AT NIEZDHE TCEXTEET,

TAY A VIR—YVEEBIF CHFLD/I—YDRBVPHEEZBEEREICTEXLTLEIVW. EEREREREZHEIIA LW EITNh
BB T BEROCBEN BIEICHBEITLED,

K—EER>TVWEWEELTEVET,

7

A: RSB TLER B: BIETHEL/—YE C: ZEXNSM3~4 BT

R—YORBERRE EXLREEZILS, BEBEOTEED. BIEK
RT3, BEFLET,

AVSLY

IR—Y B fE

BURIEIE O

ATy H—h

HENTYS

\ J

2.BEICTIIBWVERIZ RoBETHEISEERSTHBATEEY,

BIEICITIBWEE L RER—ANR—IROREA Y 1123V THEERLIAHLEE VN,

p
A7 —RY NTRBICHALAD http://kyoshoshop-online.com

KYOSHOR—ALR—IRHDA VTV I ANS
REAVTAayTw20 )y LT\
M AELZQRI—REEF THRAAATWETE
CEBEYAMNMITIERATELI  MEEIE
HEANDSZHFELIEE L,

AVIA02avT (AVT—FYR) THEAL
ONLINE SHO ST nnomantERELL St
S|V DSEROWIEIFETOTTHA
a0y,

REHR S
T243-0034 #HF/IREAHMT153

OBREVWA I —F—HHREET
BiE 046-229-4115 ZfEE : A~ (fRBEA%ZR<)13:00~19:00
34



The service mentioned below is available only for Japanese market.

I RMELTABRBROERMWSESE

INSOY—ERBBFERICRSETIRERT

Y TED, BIEUTHTLEFLWDBVWERESIWVWELES, SBAWZZW:
RFEEERCIE. REI—T—HAEAEHVWEGEL LIV,

ﬁﬁl F—HERENBEVWEETDRIE. BEFW<H., TEOEBEWE TR
ICHRBEIFZ CEEADDZ, 77V I AFXRIIEETEED SEE W\,

RENDEHRWVWGEE - "RFLI—Y—HHKE,

RElICBEWEEDRIE. "TRELI—Y—HERE ICEKRLZI W,
BEWEEOKIE. BFTICERCHEL/ BkGAE%E cHAEDS 2. i/ BUkSBEEOR—IH, 1TIEES, PRES
(F—No)ZHWB R E, BB EARWICEMSELZI W,

zzcosmnatir: 040-229-4115 =scosmvari Ar~emisazin)13:00~19:00,

axcosmoaes: 046-229-1501 Gisienimetzey ez o

BETOsMVWAEE : T243-0034 ®R/IIE BEAT 153 REKRASE 1 —HKES

-------------------------------------------------------------------------------------------- S

HEWS IR

BEWE TR FAXEXCREETEED LSV BETERF RETRINDSAZERSETREET,
EXDH G BRAVGERROIE-ZRELTIZS L,

B No. 30613 EECE Z21—E#> 2014 )
5% wEHFE [TEBAL
AL (B = _ _ NE3:[E R F A H
>MEA X—h—% o4 - E—4—
ZOK CBAD L5
Ubsba
E T -
& #58
CHED ___
s | oaa ( ) FAX ( )
FHOBEC | .
HaEiss | B ( ) FAX ( )
( BB~ SR (SEHZR<)13:00~19:.00 CEEEHE TR RRET : tg | ZINoO.xmzAm )
N
BEWE T AR a7/ SR EBEOc— I OmRES (F—No) AN HE, BEREHMICSEALLEE N,
\_ )

MREKABHL TR, BEROBABROREICHZANTEDET, BRELD D, EXRUOEHVWEEZREL TAD A LBFROBABRICOEXLTE. (1)~ Q) DIFAZREEUT TE=FICIRM
UIeDRRI 2L 5B ERBBDEEA. ()BEROFNOFEEER T LHG, QERICEDERTHEREZIEE. QY —EADREDIHUHDORFTEICHTT 2155, 35



HE FINEST RADIO CONTROL MODELS

IKKyOSHO

*KYOSHO CORPORATION hereby declare that this product is in compliance with
the essential requirements and other relevant provisions of Directive 1999/5/EC.
The Declaration of Conformity (DoC) can be downloaded at following URL.
www.kyosho.com/eng/support/doc/index.html

*Hiermit erklart die KYOSHO Corporation, dass dieses Produkt in Ubereinstimmung
mit der Richtlinie 1999/5/EC ist und ihr in allen relevanten Punkten entspricht.

Die Konformitatserklarung kann unter dem folgenden Link abgerufen werden:
www.kyosho.com/eng/support/doc/index.html

*Par la présente, KYOSHO CORPORATION déclare que cet

équipement est conforme aux exigences essentielles et aux autres

dispositions de la directive 1999/5/CE qui lui sont applicables.

La déclaration de conformité peut étre consultée a I'adresse suivante: www.kyosho.fr/rtte-doc.htm

*Por medio de la presente KYOSHO declara que este producto cumple con los
requisitos esenciales y cualesquiera otras disposiciones aplicables o

exigibles de la Directiva 1999/5/CE.

La Declaracion de Conformidad (DoC) puede descargarse en la siguiente
direccion de Internet: www.kyosho.com/eng/support/doc/index.html

RER/CEELHEL &S, |

REHRA R

T243-0034 #HZ)|| EEARFMF153

- — @ 1 — 1 —1HREEEE 046-229-4115
[X=n—iEROREBREFRL T BEVAEIE  BE~SRE@RAER<)13 1 00~19 : 00

PRINTED IN TAIWAN



